[image: image2.jpg]



East Surrey CCG, Guildford & Waverley CCG, North West Surrey CCG, Surrey Downs CCG, Surrey Heath CCG, Crawley CCG, Horsham & Mid-Sussex CCG
[image: image1.jpg]



Surrey Heartlands Integrated Care System Area Prescribing Committee (APC)

	INFORMATION SHEET – Blue Traffic Light Classification

	Name of medicine
	Budesonide orodispersible tablet (Jorveza®) 

	Indication
	Maintaining remission of eosinophilic oesophagitis (EoE) in adults

	Author: Liz Clark   Area Prescribing Committee (APC) Pharmacist 

Organisation: NHS Surrey Heartlands Clinical Commissioning Group

	Version: 1
	APC recommendation: 
November 2021
	Review date: 
November 2024


The information sheet is intended to facilitate the accessibility and safe prescribing of complex treatments across the secondary/primary care interface for medicines classified by Area Prescribing Committee (APC) as BLUE
BLUE drugs are considered suitable for prescribing in primary care, following initiation and stabilisation by a specialist as ongoing monitoring can be undertaken in primary care without specialist support and WITHOUT the need for a formal shared care guideline.

For each drug classified as BLUE, the Area Prescribing Committee will recommend the minimum supply and whether an information sheet is required or not.  A minimum of one month supply of medication will be provided by the initiating consultant.

This information sheet sets out the patient pathway relating to this medicine and any information not available in the British National Formulary and manufacturer’s Summary of Product Characteristics. Prescribing must be carried out with reference to those publications.  A GP or Primary Care Prescriber must ensure they are familiar with the prescribing responsibilities.  This information sheet is available on the internet http://pad.res360.net/ forming part of the Prescribing Advisory Database (PAD) giving GPs appropriate advice / guidance and is not required to be sent to the GP with the clinic letter.
Budesonide orodispersible tablet (Jorveza®) place in therapy as agreed by APC

Adult patients with confirmed clinical and histological (endoscopy confirmed) diagnosis of eosinophilic oesophagitis.

· With long standing disease and/or high extent of oesophageal inflammation in their acute disease state

· With symptoms refractory to an adequate trail (>4 weeks) of standard dose PPI 

· Who have experienced resolution of symptoms after receiving induction therapy with budesonide orodispersible.

Response to therapy will be assessed by a gastroenterologist at 3 months (after induction) and every 12 months thereafter.

Budesonide orodispersible should be discontinued if patients experience clinical relapse, histological relapse or require treatment for food impaction.

Background to disease and use of medicine for the given indication
Sometimes described as Oesophageal Asthma, EoE is a chronic disease that affects the oesophagus, which is the tube that connects the mouth and stomach. Having too many eosinophils, a type of white blood cell, in the oesophagus causes inflammation that makes swallowing difficult.

Indication

Induction and maintenance of remission for eosinophilic oesophagitis 
Dosage and Administration

The treatment with this medicinal product should be initiated by a physician experienced in the diagnosis and treatment of eosinophilic esophagitis.

Induction of remission

The recommended daily dose is 2 mg budesonide as one 1-mg-tablet in the morning and one 1-mg-tablet in the evening.

The usual duration of induction treatment is 6 weeks. For patients who are not appropriately responding during 6 weeks the treatment can be extended to up to 12 weeks.

Maintenance of remission

The recommended daily dose is 1 mg budesonide as one 0.5-mg-tablet in the morning and one 0.5-mg-tablet in the evening or 2 mg budesonide as one 1-mg-tablet in the morning and one 1-mg-tablet in the evening, depending on the individual clinical requirement of the patient.

A maintenance dose of 1 mg budesonide twice daily is recommended for patients with a long standing disease history and/or high extent of oesophageal inflammation in their acute disease state.

The duration of maintenance therapy is determined by the treating physician.

In the UK only the 1mg tablet is licensed, so the licenced maintenance dose is 1mg twice daily until the 0.5 mg tablet become available here.

Local gastroenterologists may prescribe 1mg at night (off label use) as a maintenance dose.  This is recommended by national Eosinophilic Oesophagitis research expert Prof Attwood.  If effective this lower (off label) dose may be continued by primary care.
Expected outcome

Successful treatment would be defined as not having: 

· Clinical relapse (dysphagia or pain during swallowing), OR 

· Histological relapse, food impaction requiring endoscopic intervention or need of an endoscopic dilation.

Monitoring

No drug specific monitoring requirements
RESPONSIBILITIES and ROLES

Consultant / Specialist responsibilities

To confirm clinical and histological (endoscopy confirmed) diagnosis of eosinophilic oesophagitis 

To assess the suitability of patient for treatment 

To discuss the aims, benefits, and side effects of treatment with the patient and/or carer 

Prescribe the first 3 months of therapy.

Assess response to therapy at 3 months to ensure the patient is benefiting from treatment and tolerating the medicine and before transfer of care request to GP 

Explain to the patient and/or carer the treatment plan including the dosing schedule and request for transfer of care to GP

Monitor and evaluate response to treatment at least every 12 months, including adverse drug reactions, with the patient and to continue / discontinue treatment in line with agreed treatment plan

Supply GP with summary of patient review (including anticipated length of treatment) and a copy of any information sheet available 

Advise GP if treatment is to discontinue at any point

Inform GP if patient does not attend planned follow-up

General Practitioner (GP) or Primary Care Prescriber responsibilities

Subsequent prescribing at dose established by specialist
Patient / Carer role

Informing the specialist team, primary care prescriber or other healthcare professional if he or she has further questions or wants more information about the treatment

Tell the consultant / specialist or GP or Primary Care Prescriber of any other medication being taken, including over-the-counter products.

Sharing any concerns about their treatment and problems they are having taking their medicines with the specialist team, primary care prescriber or other healthcare professional involved in their care

Attend follow-up appointments with the consultant / specialist / GP. Non-attendance of appointments may result in treatment being stopped

Key information on the medicine 

Please refer to the current edition of the British National Formulary (BNF), available at www.bnf.org, and Summary of Product Characteristics (SPC), available at www.medicines.org.uk for detailed product and prescribing information and specific guidance.
Cautions, contraindications - Refer to current Summary of Product Characteristics (SPC): www.medicines.org.uk
Adverse effects - Refer to current Summary of Product Characteristics (SPC): www.medicines.org.uk
Drug interactions - Refer to current Summary of Product Characteristics (SPC): www.medicines.org.uk
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